
prepared by:

prepared for:

04444404040444404040444404040404468686686868680000000000000000008.8.88.88.88 191919919919999

� � �� � �� 	 � 
 � � �  � �

Wastewater
Treatment

Facility



__________________________________________________________________________________________________  
1 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

EXECUTIVE SUMMARY 
The condition of the City of Vero Beach’s existing Wastewater Treatment Facility (WWTF) was 

evaluated with the overarching goal of comparing the alternative of extensive renewal and 

rehabilitation (R&R) at the existing WWTF (the Facility Rehabilitation Alternative) to replacement 

of the existing facility with new treatment processes (the Facility Relocation Alternative) at a new 
[...]
a domestic wastewater treatment plant. Also not included are solids removed from pump stations 
and lift stations, screenings and grit removed from the preliminary treatment components of 
domestic wastewater treatment facilities. 

Secondary Treatment – The second stage in most wastewater treatment systems in which 
microorganism consume the organic matter in wastewater. Regulations define secondary 
treatment as meeting minimum removal standards for BOD, TSS, and pH in the discharged 
effluents from municipal wastewater treatment facilities. 

Sequencing Batch Reactor (SBR) – A fill-and-draw activated sludge system for wastewater 
treatment. Wastewater is added to a single “batch” reactor, treated to remove undesirable 
components, and then discharged. Equalization, aeration, nitrification, denitrification, and 
clarification can all be achieved using a single batch reactor. 

Tertiary Filtration – Tertiary filtration provides a final treatment stage to raise effluent quality 
before it is discharged to the receiving environment. Tertiary treatment is commonly used as a 
Reclaimed Water technology to meet various regulatory guidelines for water re-use projects. 
Filtration processes are typically either depth (or packed-bed) filtration or surface filtration. Depth 
filtration involves the removal of residual suspended solids by passing the liquid through a filter 
bed comprised of a granular filter medium (e.g., sand). Surface filtration involves the removal of 
particulate material by mechanical sieving as the liquid passes through a thin septum (i.e., cloth 
or metal medium). Membranes are also surface filters. Filtration does not remove dissolved solids. 

Total Kjeldahl Nitrogen (TKN) – The sum of free ammonia and organic nitrogen compounds in 
water or wastewater and expressed as elemental nitrogen, N. 

Total Suspended Solids (TSS) – Total suspended solids include all particles suspended in water 
which will not pass through a filter. 

Ultraviolet Radiation (UV) – The disinfection process where wastewater is exposed to UV light 
for disinfection. 

Variable Frequency Drive (VFD) – A variable frequency drive is used for adjusting the pumped 
flow to the actual demand. It controls the frequency of the electrical power supplied to the pump. 
Significant power savings can be achieved when using a VFD. Also known as adjustable speed 
drives. 



  
14 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

Appendices 
Appendix A Existing WWTF Infrastructure Condition Assessment and Improvement 

Recommendations 

Appendix B Technical Memorandum (Kimley-Horn, May 24, 2018), Existing Headworks 

Structure Condition Assessment and Recommendations 

Appendix C Facility Relocation Alternative No.1 - CAS Conceptual Process Design and 

Budgetary Cost Opinion 

Appendix D Facility Relocation Alternative No. 2 - MBR Conceptual Process Design and 

Budgetary Cost Opinion 

Appendix E Facility Relocation Alternative No. 3 - SBR Conceptual Process Design and 

Budgetary Cost Opinion 

 

 

  



__________________________________________________________________________________________________  
15 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

1. INTRODUCTION 

1.1. Project Background  
The City of Vero Beach’s (City) wastewater treatment facility (WWTF), originally constructed in 

the 1950s, uses a conventional activated sludge process to treat domestic wastewater (See 

Figure 1.1 for location map). Two aeration basins, employing fine bubble diffused aeration, are 

used to oxidize soluble organic matter. Nutrient removal is not currently required by the operating 

permit. Two secondary clarifiers provide settling. The treatment facility utilizes continuous 

backwash filters and gas chlorination for high level disinfection to produce public access 

reclaimed water. Surplus reclaimed water produced during periods of wet weather and low 

consumer demand and substandard reclaimed water that does not meet quality standards, are 

disposed of by deep well injection located at the City’s Water Treatment Plant (WTP) site. A 

schematic flow diagram of the WWTF is shown in Figure 1.2. 

Although the WWTF has been upgraded multiple times, the existing treatment process relies on 

some equipment that is nearing the end of its useful life and was not originally designed for 

biological nutrient removal or advanced wastewater treatment (AWT). Advanced wastewater 

treatment will typically yield a finished effluent that has limits of 5 mg/L cBOD5, 5 mg/L Total 

Suspended Solids (TSS), 3 mg/L Total Nitrogen (TN), and between 0.1 and 1.0 mg/L Total 

Phosphorus (TP). This is an important consideration in planning upgrades and new facilities since 

the regulatory requirements have nearly universally trended towards increasingly more stringent 

effluent limits for total nitrogen (TN) and total phosphorus (TP). Another important consideration 

is providing treatment and disposal options for Contaminants of Emerging Concern (CEC) such 

as Pharmaceuticals and Personal Care Products (PPCP) and Perfluorinated Compounds (PFC). 

The WWTF is located on the Intracoastal, near the heart of the City, which is generally not an 

ideal location for a wastewater treatment facility due to nuisance odors and noise proximate to 

residential and commercial facilities. It is noted that the existing site has a probable high property 

value. The existing location has limited space to provide advanced treatment and/or increased 

treatment capacity.  

Therefore, the City is considering the relocation of their wastewater treatment capabilities to an 

alternative location near the City’s existing water treatment plant (WTP) (See Figure 1.1 for 

location map). This location is more conducive to wastewater treatment since there are larger 

setbacks from residential and commercial facilities, has more space for advanced treatment 

facilities and capacity expansion, and the deep injection well is located at the WTP site. 

  



                               
16 City of Vero Beach 

WWTF Relocation Study 
May 2019 |   DRAFT 

Figure 1.1 Location of the Existing WWTF and Proposed WRF 

  



__________________________________________________________________________________________________  
17 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

Figure 1.2 Schematic Flow Diagram of the Existing WWTF Unit Processes 

 

 



  
18 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

1.2. Approach and Objective 
The condition of the City of Vero Beach’s (City) existing Wastewater Treatment Facility (WWTF) 

was evaluated with the overarching goal of comparing the alternative of extensive renewal and 

rehabilitation (R&R) at the existing WWTF (the Facility Rehabilitation Alternative) against the 

alternative of replacing the existing facility with new treatment processes (the Facility Relocation 

Alternatives) at a new location. A 15-year planning horizon was used in the Study when evaluating 

alternatives.  

In the Facility Rehabilitation Alternative, the approach was to conduct a condition assessment 

and then develop infrastructure R&R recommendations for buildings, individual components, unit 

processes, and process structures that are nearing the end of their useful life or are detrimental 

to the quality or reliability of service at the existing WWTF. 

The Facility Relocation Alternative section includes a qualitative and quantitative discussion 

and analysis of applicable nutrient removal (TN and TP) and advanced wastewater treatment 

technologies, conceptual layouts with unit process descriptions, and a comparative cost, options 

based, analysis of the conceptual wastewater facilities.  

The objective of this Study is to evaluate the relative benefits and limitations of both the Facility 

Rehabilitation Alternative and Facility Replacement Alternatives. Table 1.1 provides the main 

conceptual differences between the two alternatives developed.  

Table 1.1 Features of Facility Rehabilitation and Facility Relocation Alternative 

Form of Treatment Facility Rehabilitation Facility Relocation 

Preliminary Treatment 
• Mechanically cleaned 

screening 

• Grit removal 

• Mechanically cleaned 
screening 

• Grit removal 

• Flow equalization 

Secondary Treatment 
• Conventional activated 

sludge 

• Conventional activated 
sludge or 

• Sequencing batch 
reactor or 

• Membrane bioreactor 

Tertiary Treatment 
• Disc filtration or 

• Deep-bed sand filters 
 

• Disc filtration or 

• Membrane filtration or 

• Deep-bed sand filters 

Effluent Management 

• Chlorine disinfection 

• Public access reuse 

• Deep well injection 

• Chlorine disinfection 

• Public access reuse 

• Deep well injection 

Residuals Management 

• Aerated sludge holding 

• Chemical stabilization 

• Centrifuge dewatering 

• Aerated sludge holding 

• Chemical stabilization 

• Centrifuge dewatering 

 



__________________________________________________________________________________________________  
19 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

1.3. Evaluation of Existing Conditions 

1.3.1. Facility History  

The City’s first wastewater treatment system was constructed in 1958 and has subsequently 

undergone several modifications. The original treatment facility design consisted of a trickling filter 

wastewater treatment facility with effluent polishing rated at 2.20 MGD. The facility was upgraded 

in 1977 to a complete mix activated sludge wastewater treatment facility. The trickling filter and 

effluent polishing facilities were abandoned after the new activated sludge system was placed in 

service. Mechanical screening and grit handling systems were completed in 1990.  

Public access reclaimed water facilities were added in 1992 including effluent sand filtration, high 

level disinfection facilities, reclaimed water transfer pumping, 3.0 MG ground storage tank, and 

reclaimed water high service pump station. A solids handling system upgrade was completed in 

1996 including waste activated sludge pumps, rotary drum thickeners, sludge transfer pumps, 

aeration blowers, modifications of existing tankage, polymer storage and feeding facilities, caustic 

soda storage and feed system, and odor control equipment associated with a biofilter. Other 

improvements made in 1996 include new mechanical bar screens, grit collector, effluent 

dechlorination and a 5.0 MG reclaimed water storage tank.  

In 2009, the City constructed a deep injection well system including a Class I underground 

injection well, 3.0 MG wet weather and process upset water storage tank, and 24-inch transfer 

pipeline from the existing WWTF site to the deep injection well site at the WTP to replace its 

surface water discharge point used during periods of wet weather or process upsets. The 

conversion of a potable water ground storage tank to a reclaimed water storage facility with an 

accompanying booster station was also constructed at this time. As a result, all effluent 

discharges to the Indian River Lagoon from the wastewater treatment plant have ceased.  

In 2018, the City constructed a new biosolids processing facility including an EPA Class B 

biosolids chemical stabilization system (Clean B system), centrifuge dewatering system, and 

biosolids processing/truck loading building. As a result, the facility has the ability to waste directly 

to the biosolids processing facility or the aerated sludge holding tanks.  

1.3.2. Permitting Capacity 

The overall WWTF is currently rated and permitted for 4.5 million gallons per day (mgd) on an 

annual average daily flow (AADF) basis and 5.6 mgd on a three-month overage daily flow 

(TMADF) basis. The WWTF currently has two effluent disposal methods: R-001 which is a Part 

III public access reuse system for unrestricted irrigation and U-001 which is a Class I underground 

injection well. R-001 has a permitted capacity of 4.5 MGD AADF.  U-001 is currently permitted for 

9.72 MGD PHF.   

1.3.3. Historical Flows and Loadings  

Knowledge of flow and loadings variations are important for assessing existing treatment unit 

processes and planning for new facilities. Historical wastewater flow and loading data for the 

period from February 2015 to through May 2018 were provided by the City for analysis. The data 

was processed and filtered to determine historical dry and wet weather flows, influent constituent 



  
20 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

concentrations, influent loadings, and peaking factors. Flow variations are typically expressed in 

terms of the ratio relative to AADF, commonly referred to as peaking factors. Peaking factors of 

interest in the design and evaluation of treatment facilities include MMADF, MDF, and MWF.  

Raw wastewater 5-day biochemical oxygen demand (cBOD5), total suspended solids (TSS) 

concentrations (milligrams per liter [mg/L]), total Kjeldahl Nitrogen (TKN) and the associated mass 

loadings (pounds per day [lb/day]) were analyzed to determine existing influent concentrations 

and loadings. The current influent flows and loadings are within the current design treatment 

capacity of the WWTF.  

See Table 1.2 for a summary of historical wet weather flow and Table 1.3 for a summary of wet 

weather peaking factors.  

Table 1.2 Historical Wet Weather Flow Summary 

AADF: Annual average daily flow 3.56 MGD 

3MADF: Three-month average daily flow 4.45 MGD 

MMADF: Maximum month daily flow 5.21 MGD 

MDF: Maximum daily flow 8.91 MGD 

MWF: Maximum week flow 7.79 MGD 

M24HF: Minimum 24-hour flow 2.06 MGD 

PHF: Peak hourly flow (estimate) 10.68 MGD 

 

Table 1.3 Historical Wet Weather Peaking Factors 

3MADF:AADF 1.25 

MMADF:AADF 1.46 

MDF:AADF 2.50 

MWF:AADF 2.19 

M24HF:AADF 0.58 

PHF:AADF (estimate) 3.00 

 

See Table 1.4 for a summary of historical dry weather flow and Table 1.5 for a summary of dry 

weather peaking factors.  

Table 1.4 Historical Dry Weather Flow Summary 

AADF: Annual average daily flow 3.50 MGD 

3MADF: Three-month average daily flow 4.45 MGD 

MMADF: Maximum month daily flow 4.71 MGD 

MDF: Maximum daily flow 5.85 MGD 

MWF: Maximum week flow 5.55 MGD 

M24HF: Minimum 24-hour flow 2.06 MGD 

PHF: Peak hourly flow 10.50 MGD 

 

  



__________________________________________________________________________________________________  
21 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

Table 1.5 Historical Dry Weather Peaking Factors 

3MADF:AADF 1.27 

MMADF:AADF 1.35 

MDF:AADF 1.67 

MWF:AADF 1.59 

M24HF:AADF 0.58 

PHF:AADF (estimate) 3.00 

 

See Table 1.6 for a summary of historical influent constituent concentration and loading data. 

Table 1.6 Historical Influent Constituent Concentration and Loading Data 

Influent Constituent Data1 Low High Average 

cBOD5 – Concentration (mg/L) 59 294 163 

cBOD5 – Loading (lbs/day) 2,110 7,866 4,663 

TSS – Concentration (mg/L) 57 244 137 
TSS – Loading (lbs/day) 2,001 6,896 3,971 

NH4-N (mg/L) 0 82 22 

TKN (mg/L) 14 87 33 

NO3-N (mg/L)  - -   - 

Total Nitrogen – Concentration (mg/L) 3 56 32 

Total Nitrogen – Loading (lbs/day) 95 1,419 920 

Temperature (deg C) 20 32 27 

1 The influent constituent low, high, and average concentration data do not typically occur on the same day or flow 

conditions.  

 

 

  



  
22 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

2. EXISTING WWTF INFRASTRUCTURE ASSESSMENT 

2.1. Introduction  
This section reviews the current condition of the WWTF infrastructure with respect to age, 

projected remaining useful life and projected performance over a 15-year planning horizon. The 

condition assessment provides a broad assessment of buildings, individual components, unit 

processes, and process structures that serves as a basis for planning and development of 

improvement projects. 

The primary objective of the condition assessment was to develop infrastructure renewal and/or 
[...]
water bodies. The NPDES is enforced through monitoring and reporting. NPDES permits are site 

specific discharge standards that incorporate Federal Clean Water Act mandates and Florida 

Surface Water Quality Standards. 

The City is currently planning to discharge all treated effluent primarily to the existing Part III public 

access reclaimed water system and utilize the existing deep well injection system only when the 

effluent does not meet the requirements for Part III public access reclaimed water or the reuse 

demands do not support the generated flows.  While the City does not have current plans to 

discharge effluent to a surface water body, if surface water discharge is considered as a backup 

effluent recharge method at any point in the future, an NPDES permit would be required and the 

numerical standards associated with the surface water discharge would need to be met. The 

proposed wastewater treatment technologies will be able to meet reasonable standards, including 

phosphorous limitations, if necessary in the future. 

3.2.4. Biosolids Regulations 

The FDEP is responsible for enforcing the 40 CFR Part 503, Standards for the Use or Disposal 

of Sewage Sludge, in Florida. Beyond this jurisdiction, there are no formal restrictions for the land 

application of biosolids in the State of Florida. However, a number of counties in Florida, including 

Indian River County, have implemented full or partial moratoriums of Class B biosolids land 

application. Others have restricted the application of biosolids entirely - regardless of their 

classification. Based on the continually changing status of regulations associated with biosolids 

disposal, any decisions regarding long-term biosolids management practices must carefully 

consider the dynamics of local biosolids regulations. These changing regulations, and the 

resulting availability of application sites, can ultimately have significant impacts on the potential 

applicability of various biosolids management options.  

3.3. Design Criteria Considerations for Relocation Alternatives 

3.3.1. Proposed Design Flow and Loading Conditions 

The historical flow and loading conditions were previously presented in Section 1.3.3. Based on 

the City’s service area, the relocated WRF would receive the existing wastewater flows from 

residential and commercial users. The existing wastewater generated within the commercial 

centers include contributions from schools, colleges, restaurants, retail centers, parks, and 

offices. Existing flow contributions from Infiltration/Inflow (I/I) are anticipated to continue since 

sections of the service area consists of older sewer collection system infrastructure. Overall, the 

influent wastewater characteristics of the relocated WRF are expected to be similar to those found 

in the existing WWTF. 

The following section summarizes the projected influent flow rates and mass loading conditions 

that were used in developing the Facility Relocation Alternatives. It should be noted that the 

projected flow rates and mass loading conditions were based solely on historical data with a 

relocated WRF permitted capacity of 5.0 MGD AADF. Population projections, master planning, 



__________________________________________________________________________________________________  
61 City of Vero Beach 

WWTF Relocation Study 
May 2019 | FINAL 

I&I studies or other flow and loading estimating techniques were not conducted as part of this 

Study.  The historical wet weather and dry weather peaking factors were used for the projected 

peaking factors (See Table 1.3 and Table 1.4) 

See Table 3.1 for a summary of projected wet weather flow and Table 3.2 for a summary of wet 

weather peaking factors.  

Table 3.1 Projected Wet Weather Flow Summary 

AADF: Annual average daily flow 5.00 MGD 

3MADF: Three-month average daily flow 6.24 MGD 

MMADF: Maximum month daily flow 7.31 MGD 

MDF: Maximum daily flow 12.49 MGD 

MWF: Maximum week flow 10.93 MGD 

M24HF: Minimum 24-hour flow 2.89 MGD 

PHF: Peak hourly flow (estimate) 15.00 MGD 

 

Table 3.2 Projected Dry Weather Flow Summary 

AADF: Annual average daily flow 5.00 MGD 

3MADF: Three-month average daily flow 6.37 MGD 

MMADF: Maximum month daily flow 6.74 MGD 

MDF: Maximum daily flow 8.36 MGD 

MWF: Maximum week flow 7.94 MGD 

M24HF: Minimum 24-hour flow 2.95 MGD 

PHF: Peak hourly flow 15.00 MGD 

See Table 3.3 for a summary of projected influent constituent concentration and loading data at 

AADF.  

Table 3.3 Projected Influent Constituent Concentration and Loading Data 

Influent Constituent Data Low High Average 

cBOD5 – Concentration (mg/L) 175 290 233 

cBOD5 – Loading (lbs/day) 7,298 12,093 9,695 

TSS – Concentration (mg/L) 150 240 195 

TSS – Loading (lbs/day) 6,255 10,008 8,132 

Total Nitrogen – Concentration (mg/L) 40 50 45 

Total Nitrogen – Loading (lbs/day) 1,668 2,085 1,877 

pH 6.5 8.0 7.0 

Temperature (deg C) 20 32 26 

3.3.2. Proposed Criteria for Flow Rate and Mass Loading Conditions 

As it is important that the relocated WRF be capable of coping with a wide range of probable 

wastewater conditions while complying with the overall performance requirements, establishing 

appropriate design criteria for flow rates and mass loadings is vital. Summarized in Table 3.4 are 

the flow rate and mass loading design criteria that were used in developing the Facility 

Relocation Alternatives. 



 _____________________________________________________________________________________________________________________________________________________________________________________________________________________  
62 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

Table 3.4 Flow Rate and Mass Loading Design Criteria 

Element Flow/Mass Loading Rate Design/Operation 

Hydraulics 

Flow Rate: 
Minimum 24-hour flow (M24HF) 

 
 
 
 

Flow Rate: 
Peak Hour Flow (PHF) 

Sizing of pipelines and channels to minimize low-velocity conditions and associated solids deposition as much as possible. 
 
Sizing of pumping facilities, pipelines, and channels. 
Sizing of physical unit operations: 

• screening/grit removal 

• clarifiers 

• filters 

• chlorine contact basins 
Sizing of all unit operations (freeboard). 

 

Biological reactor sizing 
Mass Loading: 

Maximum Month (MMAD) 
Sizing of biological treatment systems with the maximum SRT. 

Biological reactor oxygen (aeration) 
Mass Loading: 

Maximum Day (MDF) 
Sizing of aeration system for the maximum daily demands. 

Biological reactor oxygen (aeration) 
Mass Loading: 

Minimum 24-hour flow (M24HF) 
Sizing of aeration equipment turndown to meet minimum demands and mixing needs. 

Biological nutrient removal systems 

Mass Loading: 
Minimum Month 

 
Mass Loading: 

Maximum Month (MMAD) 

Design system performance for the minimum month and maximum month wastewater influent characteristics with the maximum and 
minimum recycle effects. Design for average temperature of the minimum month and maximum month. 

Unit equipment sizing  As required Size equipment to meet both maximum and minimum processing needs where appropriate 

Waste solids 
Mass Loading: 

Maximum Month (MMAD) 
Design for minimum SRT conditions under maximum monthly loading. Size aerated storage with minimum SRT and average solids 
concentration. 

Solids handling unit processes As required Size for the maximum day conditions, taking into consideration the expected operational schedule for the solids equipment. 

Chemical Storage and Feed 
Systems 

Flow Rate: 
Minimum 24-hour flow (M24HF) 

 
Flow Rate: 

Peak Hour Flow (PHF) 

Design chemical storage and feed system performance for the minimum and maximum treated effluent characteristics. Size feed 
system for PHF and storage system for 30 days.  



__________________________________________________________________________________________________  
63 City of Vero Beach 

WWTF Relocation Study 
May 2019 | FINAL 

3.3.3. Proposed Design Criteria for Nitrogen and Phosphorus Removal 

Some amount of nitrogen and phosphorus is removed during secondary treatment (i.e. 

carbonaceous BOD removal) by way of biomass cell growth and wasting from the process. 

However, secondary treatment is not generally sufficient to reliably achieve stringent nitrogen or 

phosphorus effluent requirements. Typically, biological and/or chemical treatment processes are 

utilized to achieve the level of treatment required for acceptable nutrient reduction. In general, the 

accepted levels of treatment for Total Nitrogen (TN) and Total Phosphorus (TP) are summarized 

below. 

Level 1 Nitrogen Limit (7 to 8 mg/l, annual average) - Level 1 nitrogen limits can be achieved 

biologically through a number of activated sludge or attached growth processes. Supplemental 

carbon is required for denitrification filtration. These processes typically include: 

• Modified Ludzack-Ettinger (MLE) 

• Extended Aeration Oxidation Ditches 

• Sequencing Batch Reactors (SBR) 

• Cyclic Aeration processes 

• Moving Bed Biofilm Reactor (MBBR) 

• Integrated Fixed Film Activated Sludge (IFAS) 

• Membrane Bioreactors (MBR) 

• Deep-Bed Denitrification Filtration 

Level 2 Nitrogen Limit (3 to 5 mg/l, annual average) - Level 2 nitrogen limits, generally referred 

to as Advanced Wastewater Treatment (AWT), can be achieved biologically through a number of 

activated sludge or attached growth processes. The lower end of Level 2 is considered the current 

limit of technology. Based on the influent wastewater characteristics, supplemental carbon is 

typically required for the secondary anoxic bioreactors. Supplemental carbon is required for 

denitrification filtration. The processes typically include: 

• 4-Stage Bardenpho (MLE with secondary anoxic and re-aeration zones) 

• Deep-Bed Denitrification Filtration 

Phosphorus Removal 

Currently, there are no phosphorus limits associated with the City’s WWTF discharge. However, 

there is a concern that phosphorus limits could be imposed on reclaimed water that contributes 

to phosphorus runoff to surface water. Alum or ferric chloride addition (chemical treatment) and 

the 5-Stage Bardenpho process (biological treatment) was considered in the Facility Relocation 

Alternatives to produce an effluent with a total phosphorous (TP) concentration of less than 1 

mg/L.  

The 5-Stage Bardenpho process is a biological process to remove both nitrogen and phosphorus. 

The process consists of an anaerobic zone followed by the 4-stage Bardenpho process (See 

Section 3.4.4). The initial anaerobic zone promotes the release and subsequent uptake of 

phosphorus by the microorganism population. 



 ____________________________________________________________________________________________  
64 City of Vero Beach 

WWTF Relocation Study 
May 2019 |  FINAL 

Summary of Proposed Design Criteria for TN and TP Removal 

The Facility Relocation Alternatives include Level 1 and Level 2 nitrogen removal capabilities 

based on current regulatory trends (i.e., toward more stringent conditions) and to provide the City 

flexibility in implementing an adaptive nitrogen management approach with respect to public 

access reclaimed water (i.e. irrigation). The Facility Relocation Alternatives considered 

chemical phosphorus removal capabilities and biological phosphorus removal capabilities (i.e. 

anaerobic zone or 5-stage Bardenpho).  

3.3.4. Impacts of Septic Tank Effluent Pump Stations 

The City’s existing wastewater collection system utilizes Septic Tank and Effluent Pump (STEP) 

system in certain areas within the City’s service territory. The STEP system is very similar to a 

low-pressure wastewater collection system. The difference is that a STEP system incorporates 

an on-site septic tank to capture most grit, grease and solids, and retains the sludge and floatable 

matter, and discharges a liquid effluent. Therefore, the potential decrease in wastewater 

constituent loading and/or strength from STEP systems was considered when developing the 

Facility Relocation Alternatives.  

3.3.5. Impacts of Water Conservation 

It is expected that water conservation practices will reduce the wastewater flow and increase the 

wastewater strength over time. Recent experience suggests that communities have encountered 

increases in wastewater strength resulting from the use of low-flow plumbing fixtures (i.e., low-

flush toilets, low-flow showerheads, etc.) or other behavioral changes (i.e., increased use of 

garbage disposals, etc.).  

The resulting increases in wastewater strength (and parallel decreases in flow) can pose 

significant challenges associated with operation of facilities outside of original design criteria and 

can result in facility capacity limitations. Therefore, this factor was considered when developing 

the Facility Relocation Alternatives.  

3.3.6. Impacts of Industrial Wastes 

It is expected that residential and commercial customers will be the main contributors to the 

wastewater flow received by the relocated WRF. The City does not have EPA defined Significant 

Industrial Users (SIU) as defined in FDEP Rule 62-625.200, discharging flows to the City’s WWTF. 

An industrial pretreatment program is not required for the City’s wastewater system at this time. 

Any future industrial waste discharge may change the wastewater characteristics dramatically. 

Depending on the type of industry, the impacts on individual water quality parameters may vary. 

Typically, such discharges may increase the COD and result in a high COD:BOD ratio. This 

reduces the biological degradable fraction of the wastes and poses a challenge to the biological 

process. Some types of industries may discharge material that may be toxic and interfere with the 

biological process. Therefore, pretreatment of any new industrial wastewater flows will be required 

to meet the proposed design loading conditions for the relocated WRF.   

3.3.7. Impacts of Resilience Considerations  

The resilience of a system, be it natural or engineered, is described as its inherent (or built-in) 

ability to accommodate severe and/or drastic fluctuations in the operating conditions and then 



__________________________________________________________________________________________________  
65 City of Vero Beach 

WWTF Relocation Study 
May 2019 | FINAL 

return to normal levels of service without sustaining permanent damage or change. As municipal 

wastewater treatment facilities are dynamic operations subject to extreme flows (ex. hurricane), 

power outages, toxic discharges (chemical, biological, or radiological), physical damage 

(accidents), sea level rise, and cyber-attacks, these factors were considered when developing the 

Facility Relocation Alternatives. 

3.3.8. Proposed Relocation Alternatives Design Effluent Criteria 

The Facility Relocation Alternatives were developed to sufficiently and reliably remove 

pollutants to achieve Part III public access reclaimed water standards. As discussed in Section 

3.4.8, other potential future pollutants such as Contaminants of Emerging Concern (CEC) and 

Disinfection By-Products (DBP) may become a concern for the City’s reclaimed water reuse 

potential in the future but are not anticipated to be an issue in the near term. However, as the 

regulatory environment changes, the impacts of these parameters may become more severe and 

advanced wastewater treatment (AWT) processes would likely be required.  

Based on the projected influent flow and loading conditions with a permitted treatment capacity 

of 5.0 MGD AADF, the following are the anticipated relocated WRF effluent requirements:  

• cBOD5 ≤ 5 mg/L 

• TSS ≤ 5 mg/L 

• Level 2 Total Nitrogen (TN ≤ 3 mg/L) removal capabilities with the operational 

flexibility to achieve Level 1 Total Nitrogen (TN ≤ 8 mg/L) if warranted 

• High level disinfection as defined by FAC Chapter 62-600.440(5) 

• pH ≥ 6.5 standard units and ≤ 8.5 standard units 